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PPs (flame retardant polypropylene) 

We herewith confirm that our ventilation formed parts Polypropylene (PP flame 
retardant) has been submitted for  fire resistance testing (Brandschacht-Test) 
(material class B1) according to DIN 4102-1 (May 1998).  

The material has met the requirements in the tested thickness according to the 
material class B2 according to DIN 4102-1 (May 1998). The results show that the 
material also fulfils the requirements of 

 

   Material class B1 burning droplets 

 

According to DIN 4102-1 (May 1998). 

The results are based on the test report No 2014-1147 (EXOVA). 

 

 

With kind regards 
Markus Schorn 
-Plant Manager- 
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